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aitex CERTIFICATE OF TEST

Weight: 210 gsm
Color: Dark Mavy ff Others: XMT-18-169

L
AITEX declares that the-articles” ) Given by the company: ll' 1 I _'
¥ “FABRIC ARTEX-210" ( "
. . _ SHANGHAI XM GROUP LTD
et g Room 2403, 88 Guangiln Road) -
Herence: o CN-200083 &
Composition and percentage: 93% M-Aramid, 5% F 1
Aramid, 2% AS FR-Twill 2/1 SHANGHAI

Complies with the requirements of the standard/s.

EN 469:2005/A1:2008. F'

6.5 Heat resistance — P&
6.6 Tensile strength resis
the radiant heat accardin,
6.7 Tear Resistance - Pass (a5 re
6.9 Dimensional change due to cles

8 - Paas (as received and x 5 washing
':;-” , EN IS0 6942:2002).

dryer).

The test resulls above indicated are shown in the testing report:

2020CNO107

Issued by AITEX on: 10/03/2020 Signed by: Raquel Mufioz Gonzalez

This docwment is of application for the tesied sample, according 1o the ests that Manager Innovation Area

have been dena in the previcusly mentioned dates in the reports above shown,

The daes not implies any monitaring o controll activity on this product done by

AT

This -.'Iu.l ment 5 o test summary and does not imply a product cedification, ﬁ; wﬁ__ Firmnadhs digrtalmants por BABEL|
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